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SGT18H46A (2001)
Steering Assembly
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SGT18H46A (2001)
Steering Assembly
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Ref#  Part Number Qty  Description
1 140044X428 Wheel Steering Auto Black
2 154427 Axle Asm Front
3 156486 Spindle Asm Lh
4 157475 Spindle Asm Rh
5 6266H Bearing Race Thrust Harden
6 121748X Washer 25/32 X 1 5/8 X 16ga
7 19272016 Washer 27/32 X 1 1/4 X 16 Ga
8 12000029 Ring Klip #t5304-75
9 3366R Bearing Col Strg Blk
10 156438 Link Drag
11 10040600 Lockwasher
12 73940800 Nut Hex Jam Toplock 1/2-20 Unf
13 136518 Spacer Bearing Axle Front
15 145212 Nut Hex Flange Lock
17 156543 Shaft Asm Strg
18 57079 Washer Thrust 515x 750x 033
19 160395 Support Shaft
22 165857 Screw Hex Wsh Hd Torx
23 165851 Shaft Asm Pittman
25 154406 Bracket Steering
26  126847X Bushing Rod Tie BIk Lt
27 136874 Gear Sector
28 19131416 Washer 13/32 X 7/8 X 16ga
29 17060612 Screw 3/8-16x3/4
30 76020412 Pin
32 130465 Rod Tie Wire Form 19 75 Mech
36 145207 Bushing Strg
37 152927 Screw TT #10-32 x 5 x 3/8 Flange
38 140045X428 Insert Cap Strg
39 100712K Washer .53 x 2.25 x .160 Zinc
40  7810H Locknut Center
41 100711L Adaptor Wheel Strg 640/ 635id
42 145054X428 Boot Dash Steering
43  121749X Washer 25/32 X 1 1/4 X 16 Ga
46 121232X Cap Spindle Fr Top Blk
47  6855M Fitting Grease
56 19131210 Washer 13/32 x 3/4 x 10 Ga.
62 167905 Kit Steering Assembly Service
65 160367 Spacer Axle
66 154404 Bearing Arm Pittman
67 72140618 Bolt Rdhd Sq 3/8-16 Unc x 2-1/4
68 169828 Brace Axle Front
79 19132012 Washer 13/32 x 1-1/4 x 12 Ga.
80 74950612 Bolt Hex Nylon 3/8-16 x 3/4
82 169835 Bracket Susp Chassis Front
85 133835 Fastner Christmas Tree
92 169829 Axle Rear 16" Tires GTV



